e |
Section 5:
DNO170NC-10EB1R Dryer Parts Data

Part # 8533-122-001 10/20

65



Dryer Cabinet Front Panel

Key Description T-170

* Loading Door Compleate Wht/Brushed SS/Blk (#1-#9) 9960-331-003 1
1 | Door Assy, Loading (Ring only) Brushed SS 9960-329-001 1
* | Door Assy, Loading (Ring & Glass only) Brushed SS (#1 & #2) 9960-330-001 1
2 | Glass, Door 9212-002-006 1
* | Adhesive-Door Glass, 10.3 oz cocking tube (24 hour Cure time) 9568-138-002 AR
3 | Plate Assy, Hinge (Wht) 9982-398-003 1
4 | Screw Hinge to Door Ring, Torx-?, 1/4-20x1/2ss 9545-015-018 5
& Nut, Hinge to Door Ring, 1/4-20UNC, 2B 8640-414-006 5
5 | Gasket, Door Outer Rim (Black) 9206-420-007 1
6 | Handle, Loading Door 9244-093-001 1
* Screw, Handle 9545-018-017 2
7 | Stud Door Catch 7/8” 9531-033-002 1
8 | Nut-Hex, #10-32 8640-413-001 1
9 | Nut, Acorn 8640-413-003 1
* | Catch, Loading Door 9086-015-002 2
* | Rivet 9491-009-004 2
10 | Strap, Hinge (Black) 9966-023-002 1
* | Chanel Assy.-Hinge back up 9947-054-001 2
* | Switch-Door (Square) 9539-501-001 1
* | Harness-Loading Door Switch 9627-948-001 1
* | Conduit-Door Switch 6068-028-001 1
* | Screw-10AB x 3/8 9545-008-024 2
* | Screw-Phillips-Counter sink, 10-32x1/2, Strap to hinge plate 9545-012-028 4
* | Screw-Phillips-, 10-32x1/2 Chrome, strap to hinge plate 9545-012-003 2
11 | Screw-Special, Hinge to Door 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 1
12 | Washer-Fiber/Plastic 8641-436-003 1
13 | Front Panel Assy (Wht) 9989-694-002 1
Insulation-Front Panel 9277-066-001 1
14 | Screw-Phillips, 10Bx1 3/4 9545-008-014 8
15 | Washer-Finish 8641-585-001 8
& Nut-Spring 8640-399-001 8
16 | Screw-Torx, 10AB x 1/2", White “T-20" 9545-008-030 14
* | Fiber Washer, (attached to baffle) 8641-436-006 8
17 | Screw-Torx, 10AB x 3/4", White “T20" 9545-008-035 8
18 | Label-Warning 8502-753-001 1
19 | Plug-Front Panel, Optional Door Switch Location 9456-055-001 1
20 | Handle-Lower Front Panel 9244-095-002 1
* | Screw-10B x 3/8, Black 9545-008-010 6
* | Plug-2" (behind Control Box) 9456-041-009 1
21 | Switch Assembly-Membrane 9801-103-001 1

66 Part # 8533-122-001 10/20




10

11

12

14,15 20 5 2 1

67

Part # 8533-122-001 10/20



68

Dryer Cabinet Group Continued

Key  Description T-170 QTY
1 Nameplate - Dexter Dryer Black 9412-216-001 1
2 Door Assy-Upper, OPL (Wht) 9960-333-002 1
3 Screw-Phillips, 10Bx1 3/4 9545-008-014 2
4 Washer-Finish 8641-585-001 2
* Nut-Spring 8640-399-001 2
5 Bracket-Upper Service Door (pivot) 9029-224-001 2
6 Rivet, 3/16 Low Profile 9491-009-001 2
7 Screw 9545-012-020 4
* Nut 8640-413-002 4
8 Box-Control Front, Black 9041-107-002 1
9 Screw-5/16, 10ABx3/8 9545-008-024 4
10 Screw-10-32 x 1/2, Chrome 9545-012-003 2
11 Plate Assembly-Meter, Black 9982-379-002 1
12 Nut-Elastic Stop, #10-32 8640-413-004 2
13 Spacer-#6 x 1/2 9538-157-016 4
14 PCB-Controler 9732-249-001 1
15 Nut, #6-32 8640-411-001 3
16 Wire Assy-GRN, 12" 8220-060-001 1
17 Hex Nut, #6-32 8641-411-003 1
18 Screw, #10-32 x1/2 Green 9545-008-027 1
19 Lock Washer #10 8641-582-006 1
20 Fuse, .600MA/250V 8636-024-001 1
21 Membrane Switch 9801-103-001 1
22 Screw Torx-6BSD x 1/2, BLK, “T10” 9545-031-009 2
23 Harness-Control 9627-950-001 1
24 Harness-Temp Probe 9627-679-004 1
25 Plug-2" 9456-041-009 1
26 Label-Warning 8502-753-001 1

Part # 8533-122-001 10/20




11

18, 19

14

16

13

26

3,4

Part # 8533-122-001 10/20

69



70

Dryer Cabinet Group Continued

Key Description T-170 QTyY
1 | Panel-Lower Front, LH 9444-019-004 1
* | Screw-5/16, 10ABx3/8 9545-008-024 6
2 | Trim-Lower Kick, Black 9578-104-002 1
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 2
* | Assembly-Door-Lower Service, OPL, Wht (4-9) 9960-332-002 1
4 | Door-Lower Service, OPL, Wht 9108-150-002 1
5 | Reinforcement-Lower Service Door 9489-055-001 1
6 | Rivit-Blind, 1/8 Low Profile 9491-009-004 10
7 | Screw-Phollips, 10Bx3/4, White 9545-008-035 4
8 | Bracket-Lower Door switch 9029-226-001 1
9 | Rivit-Blind, 1/8 Low Profile 9491-009-004 2
10 | Trim-Lower Kick, Black 9578-103-002 1
* | Screw-Phollips, 10Bx3/8, Black 9545-008-010 4
11 | Strap Assy-Hinge, lower service Door (Door) 9966-021-001 1
12 | Hinge-Door, Lower 9243-084-002 1
* | Screw-5/16, 10-32x3/8 9545-012-015 4
13 | Panel-Lower Front, LR 9444-019-003 1
* | Screw-5/16, 10ABx3/8 9545-008-024 6
14 | Trim-Lower Kick, Black 9578-104-002 1
* | Screw-Phollips, 10Bx3/8, Black 9545-008-010 2
* | Strap Assy-Hinge, lower service Door (Cabinet) 9966-022-001 1
* | Screw-5/16, 10-32x3/8 9545-012-015 4
15 | Switch-Door (Square) 9539-501-001 1
16 | Handle, Turn-Door, Lower Service OPL 9244-084-002 1
* | Screen Assy, Lint 9822-034-001 1

Part # 8533-122-001 10/20




16 —— s

FRONT VIEW - ALL

BACK VIEW - ALL

Part # 8533-122-001 10/20

4l



72

Dryer Cabinet Group Continued

Key Description T-170 QTY
1 Panel Assy.-Upper Right 9989-696-003 1
* | Screw, 5/16- 10ABx3/8 9545-008-024 2
2 | Insulation-Right Upper, Burner Area 9277-041-030 1
3 | Panel Assy.-Upper Left 9989-697-002 1
* | Screw, 5/16- 10ABx3/8 9545-008-024 2
4 | Insulation Tumbler Area, Right (Front & Back) 9277-059-001 2
4 | Insulation Tumbler Area, Right (Center) 9277-059-006 1
5 | Insulation Tumbler Area, Left (Front & Back) 9277-059-005 2
5 | Insulation Tumbler Area, Left (Center) 9277-059-006 1
6 | Switch-Door (Square) 9539-501-001 1
* | Screen Assy, Lint 9822-034-001 1
* | Lint Hood Assembly 9834-013-001 1
7 Lint Hood, Top 9240-050-001 1

Lint Hood, LH Side 9240-051-001 1
* Lint Hood, RH Side 9240-051-002 1

Lint Hood, Bottom 9058-031-001 1

Lint Hood, Angle 9003-377-001 1
10 | Screw, 5/16- 10ABx3/8 9545-008-024 21
11 | Hinge-Door, Lower 9243-084-002 1
* | Screw-5/16, 10ABx3/8 9545-008-024 5
12 | Impeller, w/set screws 9278-046-001 1
13 | Harness -Temp Probe 9627-679-004 1
14 | Wire Nut, #71B 8640-276-005 2
15 | Temp Probe 9501-004-002 1
16 | Screw-Phillips, 8Bx1/4 9545-045-005 1
17 | Bracket, Temp Probe 9029-111-001 1
18 | Screw, 8AB x 3/8 9545-045-008 2
19 | Trim-Edge, Lint Hood 9578-092-003 2

15 16

170Lb. Temp Probe

__+....

Part # 8533-122-001 10/20




73

Part # 8533-122-001 10/20



Dryer Rear View 170Lb Reversing

Key Description

T-170

QTY

1 | Pulley, Driven 9453-173-004 1
2 | Tolerence Ring 9487-234-004 1
3 | Washer -Flat 8641-581-032 1
4 | LockWasher - IntTooth, 1" 8641-582-018 1
5 | Screw, 5/8-11x11/2 9545-060-001 1
6 | Belt-Driven 9040-080-001 2
* | Impeller, 5" x 16" 9278-046-001 1
7 | Plate Assembly-Impeller 9982-399-002 1
8 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
* | Gasket-Impeller Housing 9206-428-002 1
9 Motor-Blower 9376-337-001 1
10 | Screw, 5/16-18 x 5/8 9545-014-004 4
11 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
12 | Thermostat-Overtemp 9576-207-006 1
13 | Screw-10AB x 3/8 9545-008-006 2
14 | Pulley, Intermediate, w/Bearings 9908-055-001 1
* Bearings-Ball 9036-159-011 2
* | Spacer-Bearings 9538-186-001 1
* | Ring-Retaining, Internal 9487-238-006 1
15 | Washer-Flat 8641-581-039 1
16 | Nut, 5/8-11 8640-425-002 1
17 | Belt, Motor 9040-082-001 1
18 | Motor, Drive 9376-319-001 1
19 | Pulley-Motor 9453-191-001 1
20 | Bushing, Motor -Support 9053-074-002 2
21 | Rod-Motor Mounting, Black 9497-222-008 1
22 | Collar-Shaft, w/Set Screws 9076-052-002 1
23 | Chain-Belt tension 9099-012-004 1
* Hook-S Type 9248-022-002 1
24 | Spring, Belt Tension 9534-151-000 1

18

74 Part # 8533-122-001 10/20




Dryer Rear View 170Lb Reversing

2,3,45

Part # 8533-122-001 10/20

75



76

Dryer Rear View 170Lb Reversing Continued

Key Description

T-170

QTY

1 | Pulley, Driven 9453-173-004 1
2 | Tolerence Ring 9487-234-004 1
3 | Washer -Flat 8641-581-032 1
4 | LockWasher - IntTooth, 1” 8641-582-018 1
5 | Screw, 5/8-11x11/2 9545-060-001 1
6 Plate Assembly-Intermediate, Tension 9982-378-002 1
7 | Rod-Intermediate, Pivot 9497-230-002 1
8 | Collar, Locking 9076-060-001 1
9 Bolt, 1/2-13x 1 1/2 9545-017-001 2
10 | Thermostat-Overtemp 9576-207-006 1
11 | Screw-10AB x 3/8 9545-008-006 2
* | Impeller, 5” x 16” 9278-046-001 1
12 | Plate Assembly-Impeller 9982-399-002 1
13 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
* | Gasket-Impeller Housing 9206-428-002 1
14 | Motor-Blower 9376-337-001 1
15 | Screw, 5/16-18 x 5/8 9545-014-004 4
16 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
17 | Motor, Drive 9376-319-001 1
18 | Pulley-Motor 9453-191-001 1
* | Bushing, Motor -Support 9053-074-002 2
19 | Rod-Motor Mounting, Black 9497-222-008

20 | Collar-Shaft, w/Set Screws 9076-052-002

21 | Chain-Belt tension 9099-012-004

Hook-S Type

9248-022-002

Spring, Belt Tension

9534-151-000

[Ery NG QUG A e

Part # 8533-122-001 10/20




Dryer Rear View 170Lb Reversing Continued

11

10

12

13
14

15,16

77

Part # 8533-122-001 10/20



78

Dryer Rear View-Guard & Exhaust

Key Description T-170 QTY
1 Cover Cabinet 9825-063-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 16
2 Duct-Transition, 12" to 10” 9109-124-001 1
* | Screws-10-16 x 1/2 9545-008-003 3
* | Guard-Side, Right 9208-156-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 7
3 | Guard-Side, Left 9208-157-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 8
4 | Guard-Top 9208-155-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 11
5 | Guard-Bottom 9208-158-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
6 | Guard-Wires 9208-115-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 2
7 | Guard-Door, Right 9208-159-004 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
8 | Guard-Door, Left 9208-159-003 1
9 | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 4
* Nut-Spring, U-type 8640-399-001 4
& Booklet-Owners 8514-262-001 1
10 | Diagram & Schematics 9506-901-001 1
11 | Label-Warning & Notice 8502-763-001 1
12 | Label-Instructions 8502-784-001 1
14 | Label-High Voltage 8502-614-004 1

Part # 8533-122-001 10/20




Part # 8533-122-001 10/20

79



80

Dryer Rear View-Bearing Housing 170Lb

—

5,6

11,12, 13

8,9 10

Key Description T-170 QTY
Bearing Housing Complete Assy (Includes bearings & 9803-231-001 1
Spacer)

1 Housing, Bearing 9241-208-002 1
* | Ring, Retaining-Internal 9487-238-004 1
& Bearing, Ball, Front 9036-159-005 1
* | Spacer, Bearing 9538-190-001 1
* | Bearing, Ball, Rear 9036-159-006 1
* | Washer, Flat 8641-581-040 6
2 | Screw-5/8"-11x 1 1/2" 9545-060-001 6
3 | Nut-Whizlock, 5/8" x 11 8640-425-001 6
4 | Arm-Support Housing 9001-068-002 4
5 | Screw-5/8-11x 1 1/2 9545-060-001 4
6 | Washer, Flat 5/8” 8641-581-038 4
7 Shim 9552-045-001 AR
8 | Screw-7/16"-14x 1 1/2" 9545-059-003 4
9 | Nut-Whizlock, 7/16" 8640-416-005 4
* | Tolerence Ring 9487-234-004 1

10 | Pulley Driven 9453-173-004 1

11 | Washer, Flat 5/8” x 2 1/4” 8641-581-032 1

12 | Lock Washer Spring, 1/2 8641-582-018 1

13 | Screw, 5/8-11 x 1 1/2" 9545-060-001 1

Part # 8533-122-001 10/20




Dryer Tumbler Group 170Lb

69606%6°6C6%6C6C6 0 C0C6%6CeCc 6000 C0C0 6 CoC06CoP00CoCo 0 CoCceCc®

A
-+ —_—t _
A
[ ] ]
3 1 4 7 8 9 11
Key Description T-170 QryY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-162-001 1
1 | Tumbler Assy (Galvinized) 9849-161-001
2 | Rod, Tumbler 9497-266-004
3 | Plate support, Tie Rod 9452-805-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-020-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-004 1
8 | Pulley, Driven 9453-173-004 1
9 | Washer -Flat 8641-581-032 1
10 | LockWasher - IntTooth, 1” 8641-582-018 1
11 | Screw, 5/8-11x 1 1/2 9545-060-001 1

Part # 8533-122-001 10/20

81



82

Dryer Burner Housing Group 170Lb

Key  Description T-170 QTY
* Housing Assembly, Burner 9803-232-001 1
1 Screw, 10ABx3/8 9545-008-024 55
2 Bracket-Support, Gas Valve 9029-329-001 1
3 Side-Extention Baffle, Burner Housing 9551-076-001 2
4 Burner, Main 9048-022-001 3
5 Baffle-Burner Housing, Extention 9049-128-001 1
6 Panel-Burner Housing, Front 9444-026-001 1
7 Panel-Burner Housing, Back 9444-025-001 1
8 Panel-Burner Housing, Side Left 9551-075-001 1
9 Baffle-Center, Burner 9049-127-001 1
10 Panel-Burner Housing, Side Right 9551-077-001 1
11 Channel-Burner Housing, Right 9081-199-001 1
12 Bracket-Manifold 9029-228-001 1
13 Bracket-Support, Burner, Front 9029-330-001 1
14 Bracket-Support, Burner, Rear 9029-331-001 1
15 Control Assy,Gas Valve, White Rodgers 9857-266-001 1
16 Manifold Assy 9381-016-001 1
17 Top Assembly, Burner Housing 9961-162-001 1
18 | Screw, 10Bx1/4 9545-008-001 18
& Orfice-Natural, #13 9425-069-028 3
* Orfice-LP, #34 9425-069-029 3
& Kit, LP Conversion, White Rodgers 9732-102-052 1
19 | Thermostat-HI-Limit 9576-203-002 1
20 Electrode-Ignition 9875-002-003 1
21 Bracket-Igniter 9029-243-001 1
22 Elbow-1" Street, Black 8615-104-046 1

Part # 8533-122-001 10/20




83




Dryer Air Flow Swwitch Assembly

e e e it )

Key Description T-170 QTY
* | Air Flow switch Assy 9801-098-001 1
1 | Bracket-Airflow switch 9029-200-001 1
2 | Shield-Switch 9550-169-003 1
3 | Switch-Micro 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 1
8 | Screw, 10Bx1/4 9545-008-024 4

84 Part # 8533-122-001 10/20



Notes

85

Part # 8533-122-001 10/20



|
Z
¢
A

‘
) ’e. A
- R 1Y Jm El!

86 Part # 8533-122-001 10/20




Dryer Rear View-Control Box

Key Description

b3

Control Assembly, (1 thru 28)

T-170
9857-271-001

o
_|
<

1 | Channel-Controls 9081-163-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-026 6
3 | Strip-Marker, Terminal 9558-029-006 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 8 1/2” 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2” 8220-001-231 1
8 Wire Assy, GRN, 7" 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
10 | Lockwasher, External tooth 8641-582-006 2
11 | Transformer, w/Circuit braker 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 15" 8220-146-003 2
* | Wire assy-Blk/Blu, 15” 8220-146-004 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* | Harness, Ignition Module 9627-867-010 1
17 | Wire Assy- High Voltage Lead 9631-403-005 1
18 | Wire Assy-Red, 12" 8220-067-004 1
19 | Wire Assy- White, 12" 8220-067-003 1
20 | Drive-VD Inverter, 1HP, 120VAC 9375-032-022 1
PS | Key Pad, Delta E-Drive 9150-044-001 1
21 | Screw-#10B x 1/2 9545-008-026 4
22 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19” 8220-078-019 1
* | Wire Assy-Yellow, 20" 8220-082-002 1
* | Wire Assy-Gray, 18" 8220-078-018 1
* Wire Assy, Brown 3" 8220-057-035 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-001 2
26 | Relay, 120VAC 1
27 | Relay, 24VAC 1
28 | Screw, 6B x 3/8 9545-031-005 4
* | Wire Assy-BLK/BLU, 15" 8220-150-002 1
* | Wire Assy-BLK/RED, 12" 8220-150-001 1
* | Harness, Control 9627-770-001

29 | Stand off 9527-007-001 7

Part # 8533-122-001 10/20

87



Wiring Schematic

Xo- T—H H CL— NEALOMA JIFFOHTE dd L — L O&—B3GE

HIAH HG 3 WD 38 TP B AHMHIAL HRISHINGT B4 W1 IESREIYTREHN IFRUSHO TReddr| 1 3% EHEMEEYE  “AMHH I
RN 6 B EWEYS H HF] LS Y B SAMYDEAN 30 7 HUY 4 13 DTl LEGHALSHLE B CGHAHLHE LGNS S0S X RTENE 30 SRR
“INSAD SHLH I7] 30 UMed T1H 71 WL Jrmbiy 'THEMIADD 50 POEAIFD T LRGN Y TEAUROLY

NI SIS WO OHY MOS0 W MO0 30 TallHaf S GHRE L G T “EHEWADIS WL MOl Mo LIMSS "HOLAE STHEGETRD N Dl ZETeT [
T2 L 40 N3 FHL Iy M MR AR [N 51 EHL TOHAW W Malld SAOHET OhEAM TR AHARES FOHA ROUSSREECeEK] Al Eid THME TH B Tl
1¥¥iH 3HI PN 'MOLEETE 61 T ¥ ESTD 36 8000 3HL HEHW G| s 2

TS0 W CNW FOHE R TTH-ISHAUT A L

AL

dad
A1 NC

- LT
H S £5 26H 335
— o i

o =+
o —IT] SRR JILRHED

IVISOMAAHL  HILWS I¥ISoeeOHL | 1y O
"Wl 43%  k3dWem LMM-H o)

: T
L AFE
s | H3AERA _LNTEID
ﬁ TeHHALIMN HIb
dAWHDE
= TTWHINYAL

gy OND  SMIONNANS pOJMA JHL QL
= .._%\._ OALTONHER Okl ORNCRS

OA0HAAY 3000 WML
o O AL IEHOUSH ¥ 36
TR LSMH OHNDES Tohedx3

T
1800 (A
TSI

ERETE

=)

35eHd £ '7H OB

IS Ay ZH
TIB%H3I 3AlH0

“ M mapn_ A O — HOE
L _ n

L FTHE A H

Part # 8533-122-001 10/20

88



lagram

D

iring

W

2082404
BOHZ—3PH

CONTRULLER

PCE AMND 2
DISPLAY H.

-1 L
oS G

|_
_
|
_
I
I
I
_
_
_
_
_
_
_
d

508—801—-001FR

11— Wm-
_ﬂz P. SERSOR |

[LECETED BELOW ETLINBEN]

|2 T3
B x_..q
5 inuwlr\\.\ ENLEL

MARATHEOH MARATHON

CAUTIORE LAREL AL WIRES FRIGR T ODESOHRELSTION MHEN SEPACIHE COHTMOLS. WRIHE EPRORS
BN TANGE INFARFER MiD MHRERAS CFERTRN, YEFFT PRRFER PPERSTION AFTER SEAVERE

SITERTHIH. ALl WOVEMT OFL'EUTATIEN CES CAVAAHDES, CTICLETEE TIUS LES FILS ST O LES
ERRCHER CEF EMMEMFS PE COLAHE PEWMVENT EMTPAHER WA FOHCTIGGEWENT IKSEQWST ET
CAHEEFELM. EWERJAEA MIE UAPPARAL FIRKCTIGHEE ADECAMTENENT LIE FAE L'ENTPETEH TEPMEE

WIRING DIAGRAM

oMol oOR_—13_B_R—_ _ — X

89

Part # 8533-122-001 10/20




Notes

90 Part # 8533-122-001 10/20



Section 6:
50Hz
Dryer Parts Data

91



Notes

92 Part # 8533-122-001 10/20



Section 7:
Maintenance

Schedule

93



94

Preventative Maintenance

Daily

Step 1: Clean the lint screen free of lint and other debris. Use a soft brush and Hot water if necessary.

Step 2: Check the lint screen for tears. Replace if necessary.

Step 3: Clean lint from the lint screen compartment.

Step 4: Inspect felt seal on lint screen assembly, replace if needed.

Monthly

Step 1: Remove lint accumulation from the end bells of the motor.

Step 2: Remove lint accumulation from front control area.

Step 3: Remove lint and dirt accumulation from the top of the dryer and all areas above, below, and
around the burners and burner housing. Failure to keep this portion of the dryer clean can lead
to a build-up of lint creating a fire hazard.

Step 4: Remove and clean coin acceptors. (Vended Models Only)

Quarterly

Step 1: Check the belts for looseness, wear, or fraying.

Step 2: Inspect the gasket of the door glass for excessive wear.

Step 3: Check tightness of all fasteners holding parts to support channel.

Step 4: Check tightness of all set screws.

Step 5: Remove the air flow switch assembly and check the tumbler thru-bolts for tightness.

Step 6: Apply a few drops of oil to pivot pins and the tension arms where in contact with each other.

Semi-Annually

Step 1: Remove and clean the main burners.

Step 2: Remove all orifices and examine for dirt and hole obstruction.

Step 3: Remove all lint accumulation. Remove the front panel and the lint screen housing and remove
lint accumulation.

Annually

Step 1: Check the intermediate pulley bearings for wear.

Step 2: Check and remove any lint accumulation from the exhaust system including recirculation
chambers if applicable.

Step 3: Grease the bearings and the shaft of the intermediate pulley. Use an Alemite grease gun and

Molykote BR2-S grease. (Where applicable)

Part # 8533-122-001 10/20



